

TEST REPORT

Name of Sample	Cotton Candy	Size	46x230x7,5mm
Body Type	Ceramic	Group	Bla GL Baldosa Ceramica Prensada Esmaltada / Dry-Pressed Glazed Ceramic Tile
		Production Batch	10/05/2023

SIZE SPECIFICATIONS

Test	Required Standard EN 14411	Standard
Orthogonality N < 7cm y Hexagon N ≥ 15cm 7 < N < 15cm	s.n. ± 0,5% ± 0,75 mm	UNE EN ISO 10545-2
Thickness	± 0,5 mm	
Superficial Flatness (Central, lateral / Side) N < 7cm N ≥ 15cm 7 < N < 15cm	s.n. ± 0,5% ± 0,75 mm	
Work Size N < 7cm N > 15cm 7 < N < 15cm	± 0,5 mm ± 0,6% ± 0,9 mm	
Surface quality	≥ 95%	

PHYSICAL SPECIFICATIONS

Test	Result	Standard
Water Absorption	E ≤ 0,5%	UNE EN ISO 10545-3
Flexure Resistance	>35 N/mm ²	UNE EN ISO 10545-4:9
Breaking Strength	>700 N	UNE EN ISO 10545-4
Crazing Resistance	Pass	UNE EN ISO 10545-11
Frost Resistance	Pass	UNE EN ISO 10545-12
Abrasion Resistance	CLASS 3	UNE EN ISO 10545-7
Mohs Hardness	6	UNE EN 67-101
Slip Resistance	CLASS 2 >0,42	UNE 41901 EX - Pendulum BS 7976-2 (WET) - Pendulum DIN 51130 - Ramp DIN 51097 - Ramp ANSI A326.3 - DCOF

CHEMICAL SPECIFICATIONS

Test	Result	Standard
Resistance to Stains	4	UNE EN ISO 10545-14
Resistance to cleaning products Resistance to low concentration of acids and alkalis	A	UNE EN ISO 10545-13

Important Notes:

The results in this report apply to the samples only.